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H=(g/cm3) 1.4g/cm3 0|4t
etr2(%) 210%
&2+ (MPA) 216
SHYZ(KI/M?) >2.2
Gr=(%) <0.5
Lt w0t Vi =0t 153)
U (g/cm3) 1.2~1.5g/cm3 0|4t
HEZE(N/mm2) >10
L2 (%) <0.25
GYHEZ(W/m K) <0.25
LH3H ot \& (E91153)
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omm 390mm
CORE-IN

omm 1220mm

15mm 600mm
CORE-EX

15mm 1220mm

1200mm 9.6kg/mi 4 PCS
2440mm 9.6kg/m =
1200mm 25.3kg/m -
2440mm 25.3kg/m -
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A New Criteria for
Completing Space
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The series is designhed to
perform best in a variety of
architectural environments and to
create a safer and more beautiful
interior and exterior for buildings.

Intertek

Total Gualtty Assured.

Test Report

Issue Date: 2021-07-26 Intertek Report No.  2105310085HF-D01

Test Items, Method and Results:

2 RESULTS AND OBSERATIONS

QUALITY MANAGEMENT SYSTEM

Method Paramater Result
AT °C) 7
EN IS0 1182:2020 Am (%) 154
v g CERTIFICATE
EN 150 1716:2010 FCS The whale product, Mk 10410

Certification No: 117 22 Q0 0056-06 R2M-1

3 CLASSIFICATION
The classification has been carried out in accordance with EN 135011, K

This is to certify that: H

| Fire behavieur | | Sroke peoduction | ‘ Flaming Droplets ‘
| AL BN Mot applicable [ -] o [ wor opaticovie |
Unified social credit code: 913709837554266598
Feaction to fire dassification a1

Location:

The established MS conforms to: GB/T19001-2016/1S09001:2015
<Hoi M=HIAE 1E2>

= o-i o 1|__ 1 oH Design, Development and Production of Circular Concrete
Pole and Other Cement Products (Pull Plate, Precast

Scope of approval o = "
Component for Assembled Building, etc.); Production of
Test Report Bolt
15 . 2086 to 34 Jul. 2019
15 Jul, 2019 to 14 Ju
Issue Date:; Intertek Report No, 21053 10085HF-002

06 Jun, 2022 to 08 Jy

022 ta 14 Ju

Test Items, Method and Results

Berision Dater 22 Mar, 2024

Signed by:
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NIOSH 900 ¢ qualitative test was determined by microscopie

Analyte CAS No. Test Result E by
Shanghai Ingeer Certification Assessment Co. Lid.

Actinalite Negative
A i Cortfcation
Amosite Negative Tot 400-633-90
Cracidolite Negative Vdk: e
Tremalite Negative et Rooes Mersion, 23588 Wast Zhongshan Rid
Anthophylite Negative Huhui Disiric, Shenghsi, China, 200235
Chrysotile Negative
Note ¢ |

1. Estimated LOD:
2. The estimated LOD i
of sample

jon limit for visual estimation is a function of the
. sample preparation, and the fiber size and
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